11-24-14

BEGINNING SERIAL No.1596

BACK BUDDY
MODEL 3508

TIRE SERVICE INTERNATIONAL

(2)

15

PHOENIX, AZ - MONTICELLO, MN 1-800-223-4540




BACK BUDDY

MODEL 350B
BEGINNING SERIAL No.1596
12/5/2014
TIRE SERVICE INTERNATIONAL
PARTS LIST PARTS LIST
ITEM | PART NO. DESCRIPTION QTY ITEM | PART NO. DESCRIPTION QTY

1 6091 BASE FRAME WELD 1 31 223 NUT, HEX 1/2-13 SELF LOCK 2
2 6090 HANDLE WELD 1 32 226 NUT, HEX 1/4-20 SELF LOCK 2
3 6089 HOIST FRAME WELD 1 33 442 NUT, HEX 3/4-10 1
4 6162 SLIDER PLATE, RIGHT HAND 1 34 444 CAP SCREW 1/4-20 X 1 2
5 6163 U-FRAME WELD, TSI 1 35 445 WASHER 1/4 7
6 11628 |WHEEL & TIRE ASSEMBLY 2 36 534 CAP SCREW 1/2-13 X 2 2
7 11629 |POP PIN - SPRING LOADED 4 37 12452 |SPRING PIN 1/8 X 1-1/8 1
8 11646 |TOOL BOX 1 38 543 WASHER 3/4 2
9 11657 |DECAL - MODEL NAME (TSI) 1 39 620 CAP SCREW 3/8-16 X 2-1/2 1
10 11662 |WINCH, RATCHET JET MM-50 1 40 1318 WASHER 5/16 WROUGHT 6
11 11662-1 |CHAIN - 48" LG (END TO END) 1 41 1436 COTTER PIN 1/8 X 1-1/4 2
12 11673 |SWIVEL CASTER 2" DIA X .875 WIDE 2 42 962 CAP SCREW 3/8-16 X 3-1/2 3
13 11678 |ROLLER, SLIDER BOX - LONG 1 43 1025 NUT, HEX 1/4-28 SELF LOCK (used with11719 4
14 11679 |ROLLER, SLIDER BOX - SHORT 4
15 11680 [SPACER 8mm X 1.25 THD 3 45 4134 WASHER, 1/4 SPLIT LOCK 4
16 11681 |CAP SCREW 8mm X 1.25 THD X 5/8 LG 3 46
17 11683 |BHSS 1/4-20 X 3/8 LG 2 47
18 11685 |ROLLER, CHAIN GUIDE 1 48

49
20 11701 |SHAFT, AXLE 1 50
21 11712 |HANDLE - 5 LOBE 1 51
22 15023 |RETAINING RING - EXT. E-STYLE 1 52
23 11719 |CAM FOLLOWER 5/8 SB, 1/4-28 THD 4 53
24 11737 |SCREW, ACME 3/4-6 RH THD LOBE HANDLE 1 54
25 11739 [NUT, TILT SCREW 1 55
26 12083 |DRIP PAN 1 56
27 12084 |MAGNET, 3 LB PULL 2 57
28 72.107 |BALL BEARING 4 58
29 196.028 |CAP SCREW 3/4-10 X 3-1/2 1 59
30 212 NUT, HEX 3/8-16 SELF LOCK 15 60




	350B-Parts-List-12-04-15-1
	350B-Parts-List-12-04-15-2

